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Current Lead Test Data Sheet

Current Lead Serial Number YUWollG /4 Dwg and Rev Number O3 -7837 ~-706-R1

Test # Test Title Date Techniclan
1 Dimensional Check
Dimenslon
;{
Lead®/ 5 %4 [=27-0Y TACK

lead 92 5 ¥y
Lead:ﬂ 3 5 73/}2/
Lead” 4 4 ¥y
lead® 5~ 5 235,
lead” ¢ 5?32
Lead” 7 5 23/32
LeadJ? 5_ 1?/2'2-»
Lead?7 5 ey
Lead?/? 5 7k

Dimension B
Lead ¥ { ?%f /-2 7 oy T ALK
Lead #2 ? 3VW
Lead *3 ? ”y/,{/
lead® 4§ 3Viy
tead®* 5 7 ey
Lead ¢ 7 ”/0‘?
Lead® 7 7 3749(
Lead ¢ f "’/095
Lead 74 J 3y
Lead ®# 7%y

Dimension C
Lead®] 57 7eq
Lead ¥ 2 39 Yy

[-23-0% TACK,

lead ® 3 2f ¥
Lead* 4 37 /;/Z:;__
Lead £ 5 2 Y e
Lead % ¢ 39 /3/£§/
Lead#7 27 Yex
Lead?_g 27 Ve
Lead 37 3//6
Lead*/" 3} 7//&



Test #

Test Tltle Date Techniclan
Dimension D
Lead‘fr./ 3 %6 /23794 JACK
Lead # 2 3/ %32
Lead # 3 3/ /?/(26/
Lead % ¢ ¥ ’/)"2,
Lead * 5 3 f?/ééf
Lead ¥ ¢ 2 Y
Lead # 7 3/ ?/32-—
Lead® & 3 Vi
Lead® 9 3/ 752
Lead ¥ /0 4 ?/}'L
Dimension E
Lead ¥ | £ [-23- o  ACK
lead# 2- ¢
Lead 7 3 b
lead” 4 ¢
Lead 75 ¢
Leadﬁ é b
Lead #7 é‘
Lead e ¢
Lead® 42 &
Lead # /2 ¢
Dimension F S5. /52 (~23 G4 TACK
Dimenslon G
tead? /| Vey /-23-0Y TACK
Lead #2 0
tead # 30
lead# ¥ ©
Lead # 5 ¢
Lead# Vi %
Lead A7 ¢
Lead #35 0
Lead # 7 Vag
Lead® 0 /oy
Dimension H 00 /-23-0Y TaCK




Test #

Test Title Date Technlcian
2 Pressure Test
Result (circle ong) @@ail [=15-0¢ 7?[_
Degradation of pressure? None
3 LeakTest
Result (circle one) @@Fail [ -R0-0¢ ?/é—
Leak rate achieved? ﬂ?,r/0~?
4 Voltage Isolation Test in Alr
Result (circle one) @Qail [-0-0Y /3/‘4
Isolation voltage achieved gvK V//Lf /4 V
S Voltage Isolation Test in Dewar
Result (circle one) @g/Fai[ 1-49-0 Y ]3 A/
Isolation voltage achieved 6 Jd9 4 ’
€ Full Current Test

Result (circle one) @E’S/Fail

Max voitage across lead
Lead

[- 290y

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Project Engineer W

/

é’/



39.20C

31.25D

600 E

Dimensional Tolerances

Nominal dimensions obtained from manufacturing drawings

(in inches)

A {Top of filange to power cable connection} - Nominal +/-
B (Top of flange to cooling gas outiets)

107

- Nomingl +/- 10"

C (Bottom of flange to end of busbar) - Nominal +/- 10"
D (Bottom of fiange to end of G-10 insulating tube - Nominal +/- 10"
E (Bottom of busbar to voltage tap hole)

F (Lead envelope outer
G (Datum to conductor face orie

H (Datum to conductor face orientation
I {Top of flange to spiit line of feedthrou

diameter)

- <5,
ntation

- Nominal +/- 10"
15 for 120 Amp lead < 5.10 for
) - Perpendicular +/- 03"

] - Perpendicular +/- 03"
gh (not required by LBNL) - +.10"/- 20"

600 Amp lead

7

90.00° G

1000 —=d

TOLERANCES
UNLESS OTHERWISE SPECIFIED

AMERICAN MAGNETICS INC.

PROPRIETARY INFORMATION

THE INFORMATION CONTAIMED IN THIS DRAWING IS THE SOLE
PROPERTY OF AMERICAN MAGNETICS, INC.. OAK RIDGE. TN,
37830, ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE
WRITIEN PERMISSION OF AMERICAN MAGNENCS, INC.

15 $TRICTLY PROMIBITED.

FRACHIONS + 1/6d

XX DECIMALS & 0.8

XXX DECIMALS £ 0003
ANGILES = 0°-30°

BREAK SHARP EDGES |/64 MaX
SURFACE FINISH = 43 RAaS

ﬁJ OESCRIFTION

LBNL
DATE:

UNLESS OTHERWISE SPECIFIED
ALL DIMENSIONS ARE IN

INCHES

120 AMP VCCL
s/18/0

REVIEWED BY:  [APPROVED Y
G

DIMENSIONAL REQ'S
SCALE

SIZE [DRAWING NT

IDRAWN BY:
1:4
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._Iepg Certificate of Proof Test

@
Cleveland, Ohio

(1} {2) (3) (4) - (5) (6)
Distinguishing Description of Quantity Date Load Rated
Mark ltem Tested Tested Tested Applied Load
KK 115-023456 1 11/07/03 800 KG 400 K3
HOIST RING
(7) Name and address of supplier Jergens, inc., 15700 S. Waterloo Rd., Cleveland, OH44110

(8) Name and address of Company performing test: Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH44110
(9) Position of signatory in company: Quality Assurance Manager

We hereby certify that Jargens, inc. Test Procedure 1001 requires all hoist rings to be proof tested and examined: and
that this form is evidence that the test operator completed all procedures as required.

{ Signature) ;‘4-'\»‘« M
FS

In substantial agreement with {OSHA) 29 CFR 1918 & 1919 Form NO. 4

Jergens. certificate of Proof Test

Claveland, Ohio

{1 (2) {3) (4) (5} (6)
Distinguishing Description of Quantity Date Load Rated
Mark item Tested Tested Tested "~ Applied Load
KK 115-023456 1 11/07/03 800 KG 400 KG
HOIST RING
(7) Name and address of supplier Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH 44110

(8) Name and address of Company performing test: Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH 44110
{9) Position of signatory in company: Quality Assurance Manager

We hereby certify that Jergens, Inc. Test Procedure 1001 requires all hoist rings to be proof tested and examined; and
that this form s evidence that the test operator completed ali procedures as required.

(Signature) ?ﬂ-q.l-.— %

fn substantial agreement with {OSHA) 26 CFR 1918 & 1919 Form NO. 4

FS




JEI'gEIIS Certificate of Proof Test

Cleveland,. Ohio

(1) ) 3) (4) - (5) 6)
Distinguishing Description of Quantity Date Load Rated
Mark Item Tested Tested Tested Applied Load
KK 115-023456 1 11/07/03 800 KG 400 KG
HOIST RING
(7) Name and address of supplier

Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH 44110

(8) Name and address of Company performing test: Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH44110

(9) Position of signatory in company: Quality Assurance Manager

We hereby certify that Jergens, Inc. Test Procedure 1001 requires all hoist rings to be proof tested and examined; and
that this form is evidence that the test operator completed all procedures as required.

( Signature) ;“‘"—'—- %
FS

In substantial agreement with (OSHA) 29 CFR 1918 & 1919 Form NO. 4

Jergens cersificate of Proof Test

Clevealand, Otio

{1 (2) (3) {4) (%) (6)
Distinguishing Description of Quantity Date Load Rated
Mark ltem Tested Tested Tested Applied Load
KK 115-023456 1 11/07/03 800 KG 400 KG
HOIST RING
(7) Name and address of supplier

Jergens, Inc., 15700 S. WaterlooRd., Claveland, OH 44110
(8) Name and address of Company performing test: Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH44110

{9) Position of signatory in company; Quality Assurance Manager

We hereby certify that Jergens, Inc. Test Procedure 1001 requires all hoist rings to be proof tested and examined; and
that this form is evidence that the test operator completed all procedures as required.

{ Sigrature) ? e & :?““‘:‘2?
FS

In substantial agreement with (OSHA) 29 CFF. 1918 & 1919 Form NQ. 4




Current Lead Test Data Sheet

)
Current Lead Serial Number VW 0//6 Eu Dwg and Rev Number QZF ~ 9837 - Fars - Ko

Test # Test Title Date Techniclan

1 Dimensional Check

Dimenslon A
vead® /4 44 /-23 2%
Lead # 2 7/ 57/(,{(
LeadqTJ£ 3 7/ ?/S’
Lead # 4 '71 %?

JACK

Lead #4 f 5%5‘
Lead# ¢ 4 ”‘/Hf
Lead !

Lead

Lead

Lead

Dimension B
ead #9252 /-23-0Y Fack
Lead # 2 ? 2%32/
L%dﬁﬁ 91732
tead * 43 32
tead® 5 7 (z/f"—“
Lead ¥ ¢ ? zﬂ/JZf-
Lead
Lead
Lead
Lead

Dimension C

Lead * / 39}§ j-23 o4 T 4 ek
Lead® 2 37 V¢
Lead # 3 29 Vs
Lead? v 2 7/}?

Lead i1 2 ’}{
Lead® ¢ 3775/

Lead

Lead

Lead

Lead




Test #

Test Title

Date Techniclan
Bimenslon D
Lead # | J0 %‘V [~ 23-0¢ T ACt
Lead # 2 3¢ */1e "
tead # 3 JO /?/&-;(
Lead # ¢ o YL«
tead ¥ 5 30 7/ 372 -
Lead ¥ { 32 ,%'L
Lead
l.ead
Lead
Lead
Dimension E
Lead#/ b /‘23*0‘/ T ACK
Lead ¥ 2 b ¥
Lead# 3 [
Lead # “4 &
Lead # 5 C
lead H £ {
Lead
Lead
Lead
Lead
Dimension F 5. 07Y /- 23-04 T4 K
Dimension G
Lead # [ p |-23 —oY T AcK
lead ¥2- D
Llead # 3 T(/ﬁf
Lead & 4 ,//,!/
teadd 5 V¢
Lead '*} 0
Lead
Lead
Lead
Lead
Dimension H .00 7 /-23-0% TACK




Test# Test Title Date Techniclan

2 Pressure Test
Result (circle one) Pass/fFail [~ -0Y 72/[
Degradation of pressure? AroMN &

3 LeakTest
Result (circle one) ( PE@:ail I-L1-0 Y /?/:
Leak rate achieved? o /07 7

4 Voltage Isolation Test In Air .
Result (circle one) assiFail }"2f~OL{ fi?
Isolation voltage achieved ;Z k'v / L]’ Kv

5 Voltage Isolation Test in Dewar
Result (circle one) %&/Fail [~ cl ﬁ -0 Lf D/‘")
Isolation voltage achieved é \/

6 Full Current Test

Result (circle one) <j§%§§?FaH

Max voltage across lead
Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Project Engineer éﬁ
a”’, -




0 S00C-16S4€0 [v | 91
AJW| 1 IO 1 13IHS ON Iyl 3718
o
‘A8 NMvad

A4 n_u.)Oxn_m<— AR OIMIIATY

SIHONI

MNEAY SHOISNIWIG Ty
QIN2IS ISEMATHIC $5TTNA

S.D3A IYNOISNIWIg

122A dWVY Q09
NG r

HONCIY 5530

SWA €9 = HSINI 3DvJans

XYW /1 $3D03 JdvHS dv3ng
DE-.0 F SN1ONY

SO0Q ¥ §19WI330 xxx

100 5 SIvwiDIg xx

/1 F SNGID YA

‘QILBIHOUD AIDIHE §I |
ONLSDUINOYW NYDIIWY 41O NOISSIWE 14 RILIYM
FHLINOHUM I1OHM WO LAV NI NOUDNAONIIN ANY OFBLT
NLIOAN XYG DN SOUIND YW NYDINIWY 40 ALEISOAS
7105 IHL ST ONEMYRQ STHL NI GIMIVINGD NOLYWSDIN 3H1

NOLVYWYIOINI K¥VIINNJOdd

"ONI SOLLINOVI NYIRITWY |

Q31412345 ISIMAFHIO §53T8N
S3DNYHIT0L

poa| dwy o9 1o o

02 -/,0U+ - {ING1AQ paunba! jou) yBnosypas

L0 -/+ IDiNDipusdiay -
W£0° -/+ I0jnDipusdiay -
'S > poajdwy 0z 1o} ¢

Q1 ~/+ pulioN - (sjoy do
01" -/+ [DUIWON - 8gn} Buypinsui 0|

16> -

140 Ul jids o} 8Bupyy jo doj) |
UOHDIUBLO 820 IOIDNPUOD O WNIDJ) H

(UolDjUBLO 5204 JOIPNPUOD Of wnyoag) o

IBIBWDIP 13JN0 adojaaus poa) 4
} ebpJjoA O} IDgsng jo woog; 3
-O JO pus of abupyy jo wolog) g

01" ~/+ [PUIUON. - (1Dgsnd JO pus o} 8BuDby Jo Wojjog]

LOL -/+ [puiwon -

51911n0 SpB Bulloo o) aBupyy Jo doj) g

Q17 -/+ |DUIION - {uoyDBuuoD B|gpD Jomod 0} abupy jo doj) v

(sayoul L)

sBuImMDIP BulnoDiNUDW WO PBUIDIQO SUOISUSUIIPD [DUILLION

S2OUDIBI0] [DUCISUSLUI(]

3009

Y 48Y

R TAS

4180°¢p —

r—— § 596

J0l°6€




Current Lead Test Data Sheet

Cursent Lead Serial Number 9’ WC’//(D C- Dwg and Rev Number © 3~ P8I ~TCoy - KO

Test # Test Title Date

Technlclan

1 Dimensional Check

Dlmenslon A

Lead 5/&% /-23-04

3- J ACK

Lead ¥ 8 ‘?’ 57/6-6/
Lead# 7 7{ 6f/&s/
tead? L ¥ 57/5,“
tead® ) ¥ Ty
Lead® /2 ¢ 2':?/32,_
Lead
Lead
Lead
Lead

Dimension B
lead ¥ 7 7 /}L /=23-0Y T ACK
lead ¥ & ? J"/3.7.’- )

tead® 9 9 ¥/32
L.ead # 0 ? 27732—
Lead # /i ? 2//§2.-
Lead #‘!2 7 273?_
lead
Lead
Lead
Lead

Dimension C ‘
Lead * 7 39 Ye¥ )-23 09 TACK
Lead ¥ 8 37 /’/__f
Lead ¥ ¢ 39 :‘(432.

Lead # /0 49

Lead # /] 39 %/32
Lead ¥ /2~ 39 '3/3:_.
lead

Lead

Lead

Lead




Test # Test Tltle Date Technlcian

Dimenslon D

Lead#7 30 ;//0 J-2 304 TACK

Lead ¥ & 30 W/gg

Lead®9 30 %/y

Llead /0 30 9/3,

Lead 4 // P) %z/

Leagd T /2 Yo "%/,

Lead

Lead

Lead

Lead
Dimension E

Lead #7 f /=23 -py T A K,

lead ¥ 8 4

Lead il 9 b

Lead b

Lead 'r// év

lead ¥/2 ¢

Lead

Lead

Leacd

Lead

Dimension F 5. 082 f-23-0Y TACL
Dimension G

Lead #7 ¢ y-23-3Y T ACK

Lead ¥ 8 //W

tead * 7 !0

Leag /0 0

Lead ¥ // 0

Lead # /2~ ’!/ggr{

Lead

Lead

Lead

lLead

Dimension H , 002 )-23- 04 TACK




Test # Test Tltle Date

Techniclan

2 Pressure Test ™
Result {circle one) @Zs//sll:ail /- Al1-04 7?/..‘
Degracation of pressure? AOA 1= ‘

3 Leak Test
Result (circle one) { Pa;;)FaH /o2 -0 ;22;Z7
Leak rate achieved? A2 x 10 ~?

4 Voltage Isolation Test in Air
Result (circte one) @S Fail [-22-04 L -S-ﬁ
Isofation voltage achieved P K v , "/ Kv

S Voltage Isolation Test in Dewar
Result (circle one) Pa%aii (~34-9 Y }3 /‘/}
Isofation voltage achieved éd

6 Full Current Test

Result (circle one) @@:ai] | ’olc[ --O(( [S N
Max voltage across lead

Lead

Lead

Lead

Lead

Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer W/

=
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Current Lead Test Data Sheet

Current Lead Serial Number "7/1/[/0 VA VD) Dwg and Rev Number 03 ~ 7837 - Jouy™~ Ro

Test # Test Title Date

Techniclan

1 Dimensional Check

Dimension A
Lead 7 13 ¢ Ty
Llead ¥y 7 ;7/‘{
Lead
Lead
Lead
Lead
Lead
L.ead
Lead
Lead

[~ 204 TA C K

Dimension B

Lead #/3 224 /- 26-29 T ACK
Lead f+/? :7 ?ﬁf&? )

Lead

Lead

Lead

Lead

Lead

Lead

Lead

l.ead

Dimension C
Lead 7 /3 395> [ -26-0¥ T ct
Lead ¥ 14 32 ?
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead




Test #

Test Tltle Data

Techniclan

Dimenslon b

lead * 3 30 Y2 /-2 oy

748cK

Lead “/V 20 i/JZL;
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Dimension E
lead ¥ 1} & -2 b gy

T Al

Lead # 4 ©
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Dimension F A//A— /-2 b -0

LAk

Dimension G
Lead_#/3 0O /-2 -0Y

TAacCk

tead fF,;/ }‘f
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Dimension H Lee/ /-2t -oY

TACK




Test # Test Title Date Technlclan

2 Pressure Test

h Result (circle one) Gass ail /2 O0Y ?/
Degradation of pressure? YOAE

3 LeakTest
Result {circle one) < ass aI[ / ~d 50 ?ﬁ
Leak rate achieved? 3 § x /07

4 Voltage Isolation Test in Air
Result (circle one) @35 Fail [~25-0Y SR
Isolation voltage achieved 2, ‘/ HK

5 Voltage Isolation Test in Dewar
Result (circle one) @a s/Fail 1-19 QY f3 M
Isolation voltage achieved 6 ARV

6 Full Current Test
Result {circle one) @xs Fail -A9-9Y lfj M
Max voltage across lead
Lead
Lead
Lead
Lead
Lead.
Lead
Lead
Lead
Lead
Lead

Project Engineer W

o

-_
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